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PROJECT INFORMATION
04-4A1004

Reconstruct Bridge — Distribution Structure
Bridge Number 33-0061L

SUBJECT

Test Results for Beam Located at CCM Yard in Benicia

DISCUSSION

Specimens were removed from a two foot section of one of the beams shown in Attachment A
per ASTM A709 Specification to determine tensile, charpy and steel chemistry. Two tensile
0.500 round specimens were machined from the flange, charpy test specimens were prepared
from the flange and from the center of the K-line. These last charpy specimens are not a
requirement of the ASTM A709 specification.

Tests reports are presented in Attachment B. In summary, the material meets ASTM A709 grade
36 specifications. The average tensile properties are: yield strength = 46063 ksi, tesile strength =
69125 ksi, and % elongation = 36.6%. The charpy test from the flange average 100.66 ft-1b and
the K-line average 34.33 ksi. The chemical analysis meets both the grade 36 and 50

specifications.

CONCLUSION

Material meets ASTM A709 grade 36 specifications.

Rosme Aguilar, Chief
Structural Materials Testing Lab
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Attachment A
Steel Beams Located at CCM'’s Yard in Benicia, CA
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Proposed Beams Located at CCM Yard in Benicia, CA.
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Attachment B
Test Results of CCM Steel Beam
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505 Tensile Test

Department of Transportation
Structural Materials Testing Laboratory

UTM 60 kip
505
SM Number = 07-0536-1

Sample Heat Number Diamater Area Stress at Offset Tensile Strength Elongationin4 x d Tested By
Gin) in?) (psi) (psi) (26

CCM-A CCM 0.498 0.1948 46606 69240 364 BBergh

CCM-B CCM 0.499 0.1956 45520 69010 36.8 BBergh

Av;r:gg_:
0.4985 0.1952 46063 69125 36.6
w3
Page 1 01 1 211 PM
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STRUCTURAL MATERIALS TESTING LABORATORY REPORT OF CHARPY IMPACT TESTS

APPROVED FOR USE BY SMTL l
FORM TM-6 (REV. 5/05) |

QUALITY MANAGER BIBMRA

Charpy Machine Verification, 0° - 170° SM No. 07-0536-1 Date Received 5/3/2007
Readings

0° Reading TL-0101 No. NiA Contract No 04-444104

Tolerance (170°+/-1°) 580/880 Repair

Material Type; Temperature Req 40 Degree Lot No. [

Min. Energy Req: 15 ft Ibs
SPECIMEN TEST DEFLECTION ENERGY AVERAGE | VALUE EXCEEDS THE
SAMPLE HEAT MNo. ORIENTATION | TEMPERATURE ANGLE Fi-Ib Fi-Ib MACHINE CAPACITY *

1 588 — NiA YES NO
2 LONG 26 °F 0.0
3
1 (&g | Jiele] /00 L o [l
2 o 2 LONG 40 °F 1O -6 v :
3 5 700 i VEULOUD
T
2 LONG A0 °F 0.0
3
1 KT | . a4 34,355 [ ' T\;’ANLL{ GHL
2 IZ/.T FAT LONG ZHJ °F 3l 80 L D K- LINE
3 IKER % i
1
2 LONG ZH) °F 0.0
3
1
2 LONG A1J°F 0.0
3

* The value recorded exceeds the machine's testing capacity Date Tested (312007

'when the test specimen does not pass between the machine

anvils {l.e. stops the pendulum). ASTM E 23 Lab Technician Glen
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<barry_marcks@dot.ca.gov> To <rosme_aguilar@dot.ca.gov=
05/03/2007 02:06 PM ce
bee

Subject Caltrans Chemistry Lab notification of sample test results
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